SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 807.35007 MHz -58.26 dBm -45.26 dB 30.000 MHz 815.000 MHz 100.000 kHz 773.21964 MHz -58.31 dBém -45,31 dB
860,000 MHz 1.000 GHz 100.000 kHz 9654. 40559 MHz =-57.30 dBm -44,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 890.69930 MHz -57.18 dBm -44,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.58 dBm -33.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.05 dBm -34.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.92 dBm -28.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -41,94 dBm -28.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -42,75 dBm -29.75 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42,75 dBém -29.75 de
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 714.76637 MHz -58.29 dBm -45.29 dB 30.000 MHz 815.000 MHz 100.000 kHz 775.18116 MHz -58.31 dBém -45,31 dB
860,000 MHz 1.000 GHz 100.000 kHz 888.32168 MHz -57.37 dBm -44,37 dB 860,000 MHz 1,000 GHz 100.000 kHz 948.18182 MHz -57.19 dBm -44,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89925 GHz -47.28 dBm -34.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.86 dBm -33.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.74 dBm -28.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41,76 dBm -28.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -42.74 dBm -29.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85504 GHz -42,77 dém -29.77 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 9. AUG 2017 01:33:54

Date: § AUG.2017 01:34:47

Spectrum ué' Spectrum ué:'
Ref Level 0.00 dém  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 770.86582 MHz -58.12 dBm -45.12 dB 30.000 MHz §15.000 MHz 100.000 kHz 725.35857 MHz -58.41 dBm -45.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 945.38452 MHz -57.43 dBm -44,43 dB 860,000 MHz 1.000 GHz 100.000 kHz 800.59930 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -45.97 dBm -32.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64903 GHz -46.18 dBm -33.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41.78 dBm -28.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.84 dBm -28.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -42.96 dBm -29.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -42,75 dBém -29.75 de
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 693.97426 MHz -58.35 dBm -45,35 dB 30.000 MHz 815.000 MHz 100.000 kHz 764.98126 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 925.80420 MHz =-57.20 dBm -44,20 dB 860,000 MHz 1,000 GHz 100.000 kHz 935.73427 MHz -57.26 dBm -44,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.16 dBm -34.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -47.47 dBm -34.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,17 dBm -29.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -42.77 dBm -29.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -42.66 dBm -20.66 di&
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SPORTON L.

AB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 9 AUG 2017 01:48:01

Spectrum ué' Spectrum ué:
Ref Level 0.00 dém  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS Limit ¢heck PAES
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
AP | s D B N
R il [y i Srafs st Nt
50 dBm ! 50 dbm =
el
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 697.89730 MHz -58.17 dBm -45.17 dB 30.000 MHz §15.000 MHz 100.000 kHz 710.05872 MHz -58.36 dBm -45.36 dB
860,000 MHz 1.000 GHz 100.000 kHz 871.11888 MHz -57.41 dBm -44,41 dB 860,000 MHz 1.000 GHz 100.000 kHz 915.03407 MHz -57.04 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.72 dBm -33.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -41.82 dBm -28.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41.79 dBm -28.79 d
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 690.83583 MHz -58.42 dBm -45.42 dB 30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -58.24 dBm -45.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 896.15385 MHz -56.23 dBm -43,23 dB 860,000 MHz 1,000 GHz 100.000 kHz 896.01399 MHz -56.21 dBm -43,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -47.12 dBm -34.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.74 dBm -33.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -41.83 dBm -28,83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41,84 dém -28.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85754 GHz -42.84 dBm -29.84 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -42.86 dBm -29.86 dB
( It ] ( ) ) ¢ i
Date: 9.AUG.2017 01:57-04 Date: 9.AUG.2017 01:57:58
SPORTON INTERNATIONAL INC. Page Number 1 A5-28 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 9. AUG 2017 01:58:31

Date: § AUG.2017 02:00:25

Spectrum ué' Spectrum ué:
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.02 dBm -44.02 dB 30.000 MHz §15.000 MHz 100.000 kHz 814.41154 MHz -56.69 dBm -43.69 dB
860,000 MHz 1.000 GHz 100.000 kHz 806.01390 MHz -57.30 dBm -44,30 dB 860,000 MHz 1.000 GHz 100.000 kHz 806.01309 MHz -56.89 dBm -43.89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.36 dBm -33.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.08 dBm -34.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -41.81 dBm -28.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.66 dBm -28.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -42.89 dBm -29.89 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42,91 dBém -29.91 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 699.07421 MHz -58.21 dBm -45.21 dB 30.000 MHz 815.000 MHz 100.000 kHz 730.06622 MHz -58.31 dBém -45,31 dB
860,000 MHz 1.000 GHz 100.000 kHz 865.10490 MHz -57.32 dBm -44,32 dB 860,000 MHz 1,000 GHz 100.000 kHz 947.34266 MHz -57.13 dBm -44,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.22 dBm -33.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.42 dBm -33.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41.86 dBm -28.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41,70 dBm -28.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -42.84 dBm -29.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.06323 GHz -43.01 dBm -30.01 d&
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saronas. FCC RF Test Report

Report No. : FG732839-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0092
40 Normal Voltage 0.0094
30 Normal Voltage 0.0087
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0115
0 Normal Voltage 0.0122
-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0120
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0115
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG732839-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.58 5.54 5.16 6.26
Middle CH 4.75 5.57 5.83 6.32 PASS
Highest CH 4.7 5.54 5.88 6.46
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30

TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 8 AUG 2017 17:55:11
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saronas. FCC RF Test Report

Report No. : FG732839-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 508 | 492 | 9.83 | 9.77 | 1454 | 14.39 | 20.18 | 20.22
Middle CH - - - - 499 | 491 | 1001 | 9.83 | 14.63 | 14.36 | 20.14 | 20.26
Highest CH - - - - 499 | 495 | 977 | 9.81 | 14.39 | 14.69 | 20.06 | 20.42

SPORTON INTERNATIONAL INC. Page Number . A7-4 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.05 dBm)| MI[1] 1644 dBm
2.50067200 GHz " 2.50217000 GHz,
20 s 20 1
¥ - ndB 26.00 dB nde 26.00 dB
- et A VA st e 5.075000000 MHz 04 A - o (i b\,-u\l 4.915000000 MHZ]
Q factor 492.8) | Q factor 500.1
1
od
) Yz
H LE:
-10 df
/
20 d -
s e Jr |~
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500672 GHz 16.05 dam nd8 down 5.075 MHz ML 2.50217 GHz 16.44 dBm ndB_down 4,915 MHz
TL 1 2,499953 GHz -9.63 dBm nd8 26.00 TL L 2.500072 GHz -9.43 dBm n 26.00 dB
T2 1 2,505027 GHz -9.85 dBm Q factor 492.8 T2 1 2.504988 GHz -9.61 dBm Q factor 509.1

L I ]

Date: 5 AUG.2017 16:31:23

L U ]

DCate: §AUG.2017 16:31.33

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.61 dbm)| MI[1] 14.61 dBm
2.53644900 GHz 2.59662800 GHz
1
= ndB 26.00 dB @ nds ") 26.00 dB
\ A ~ T
w0 A e S e L e, 4.985000000 MHZ| 0d N AT AR W, 4.905000000 MHZ|
/ Q factor A 508.8] I Q factor | 517.1
o4 : l| 0d t
Yz T/ \o
-tod o / 3
\
Y / \
204 20d y
\ A ~ A T N
e A Y e o A e
i e, A - o,
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.536449 GHz 15.51 dsm nd8 down 4.985 MHz ML 2535628 GHz 14.51 dam nd8 down 4,905 MRz
T 1 2,532473 GHz -10.23 dbm nd8 26.00 dB TL L 2,532542 GHz -11.10 dbm nd8 26,00 d8
T2 1 2,537458 GHz -10.62 dBm Q factor SOB.8 T2 1 2.537448 GHz -11.30 d8m Q factor 517.1

L I ]

Date: 5 AUG.2017 16:38.27

L U ]

DCate: §AUG.2017 16:38.37

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.21 dBm| mili] 14.84 dBm|
2.56599200 GHz, 2.56739000 GHz,
e . ) 26.00 dB & ndB 26.00 dB
w0 AN AAPA Ay A wfisr»u-\_ﬂ\/"\ 4.985000000 MHz| 104 - N N A N, e B 4.945000000 MHz|
T Q factor 514.7) ] Q factor 1 519.2
04 ‘\ ool / b
/ € el L
BUE! T -10d
/ ), |
/ \
20 df = 20 df ~ r o
N e A PSS Y il [ WA
i a0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.565992 GHz 15.21 dBm ndB down 4.995 MHz ML 2.56739 GHz 14.84 dBm ndB down 4,945 MHz
TL 1 2,564993 GHz -10.94 dam nds 26.00 dB TL L 2.565022 GHz -11.17 dam nds 26.00 d&
T2 1 2,569973 GHz -10.99 dBm Q factor 514.7 T2 1 2.560968 GHz -11.28 dBm Q factor 519.2

J

Date: 5.AUG.2017 16:40:53

L )i ] -

Cate: $.AUG.2017 16:41.03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

Date: 5 AUG.2017 17:05:50

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 18.69 dbm)| MI[1] 15.35 dBm
11 2.5007440 GHz 2.5059790 GHz]
20 20 aL:
Al i ndg, 26.00 dB ¥ nde 26.00 dB
g i bl attadl . Tt duna 9.830000000 MHZ, 104 i B, 9.770000000 MHZ|
] Q factor ! 254.4 { Q factor \\ 256.5
] !
o d / 0 di / \
1 iz \
) ¥ 1z
-10 df 7 T -10 d
\ \
20 d ff X 20 d f/
A, \, [V Bl BV "
~ A~ P W VR . ot e
S <30 g
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500744 GHz 18.59 dam nd8 down 9.83 MHz ML 2505979 GHz 15.35 dam nd8 down 9.77 Wz
T 1 2,499945 GHz -7.33 dBm nd8 26.00 dB TL L 2,500125 GHz -10.49 dbm n 26,00 d8
T2 1 2,509795 GHz -7.43 dBm Q factor 254.4 T2 1 2.509895 GHz -11.19 dém Q factor 256.5

L U ]

DCate: §AUG.2017 170800

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 5 AUG.2017 17:1254

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.67 dBm) ™M1[1] 15.43 dBm)
. 2.5337610 GHz 2.5315430 GHz
20 = 20
FU P . 26.00 dB X ndB 26.00 dB
prave i T S NPT IR p
\ -y
104 i i By 10.010000000 MHz| 10 4 i e W e N 0.830000000 MHZ|
/ q factor | 253.1 q factor 3 257.5
od { ] od
/ A
-10 d ; 'I 10 d ;
/ L / \
20 d 7 R — i Ty -
R P v e I N AN At e (e
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533761 GHz 16.67 dam nd8 down 10.01 MHZ ML 2.531543 GHz 15.43 dBm ndB_down 9,83 MHZ
TL 1 2,529925 GHz -9.41 dBm nd8 26.00 dB TL L 2.530185 GHz -9.78 dBm nd8 26.00 dB
T2 1 2,539935 GHz -9.55 dBm Q factor 253.1 T2 1 2.540015 GHz -10.89 dém Q factor 257.5
L U J wa L JU J

Cate: § AUG.2017 171204

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.11 dém| mili] Z dBm
It 2.5613040 GHZ| 2.5630420 GHz
e X - ndB 26.00 dB & b ndB 26.00 dB
. I e A 0.770000000 MHz o e Y B ey 9.810000000 MHz
] Q factor \ 262.2 Q factor \ 261.9)
/ \
0 - 0 d { |
i i o
BUE! -10d
i \ /
20 d - 7 T
P Ve | o st e T
a0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.561304 GHz 17.11 dém ndB down 9.77 MHz ML 2.563042 GHz 15.32 dBm ndB down 9,51 MHz
T1 1 2,560185 GHz -9.38 dBm nds 26.00 d8 T1 1 2.560145 GHz -10.84 ddm nds 26.00 da
T2 1 2,563955 GHz -6.70 dBm Q factor 262.2 T2 1 2.560955 GHz -10.41 dém Q factor 261.3

J

Date: 5.AUG.2017 17:15:20

L )i ]

DCate: $.AUG.2017 171530

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.54 dBm) ™M1[1] 14.15 dBm)
2.5031240 GHZ| 2.5111560 GHz
20 20
T ndB 26.00 dB)| i) 26.00 dB|
104 Il VLW e V| T ¥, VS 14.535000000 MHz| 104 A PP OB S 14.386000000 MHz
i Q factor \ 172.2) / Q factor 174.5
i L A
o f 0 1
Lo d ’f 10 d —
| {
20 d f 20 d f t
/ / L, e
A / o A ) h nd Vel haveli e
F0Rmrty ARdem
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,503124 GHz 14.54 dBm ndB_down 14.535 NMHz ML 2.511156 GHz 14.15 dBm ndB_down 14,386 MHZ
TL 1 2,500277 GHz -11.42 dbm nd8 26.00 dB TL L 2.500217 GHz -12.15 dbm n 26.00 dB
T2 1 2,514813 GHz -11.39 d8m Q factor 172.2 T2 1 2.514603 GHz -12.60 dém Q factor 174.6

L I

Date: 5 AUG.2017 17:2224

J

L U

DCate: § AUG.2017 172234

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum =
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.80 dBm)| MI[1] 15.18 dBm
2.5295150 GHZ| 2.5367380 GHz
20 20 Lur
ndB 26.00 dB ¥y ndB 26.00 dB
104 VI e e Lo e, AR T \I 14.625000000 MHz 104 PN oAt AR TV 14.356000000 MHZ
T Q factor ! 173.0 ! Q factor \ 176.7
od |\ 0d f L
i 2 | i
10 df -10 o -
f \ / Y
20d ] ‘l 20 d F’ b
~ e \ n
o e . T T . L e
40 d -40 de
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,529515 GHz 14.80 dBm nd@ down 14.625 MH2 M1 2.536738 GHz 15.18 dBm nd@ down 14,356 MHZ
TL 1 2,527657 GHz -11.08 dam ndd 26.00 dB TL L 2.527667 GHz -10.67 dBm nd8 26.00 dB
T2 1 2542283 GHz -11.31 d8m Q factor 173.0 T2 1 2.542223 GHz -10.45 dam Q factor 176.7
L U wa L JU

Date: 5 AUG.2017 17:26:28

J

DCate: § AUG.2017 172837

J

Highest Channel / 15MHz / QPSK

Hig

hest Channel /

15MHz / 16QAM

Date: 5.AUG.2017 17:31:54

Cate: $.AUG.2017 173204

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.72 dBm| mili] 13.31 dBm|
2.5582140 GHZ| 2.5564760 GHz
e ndB 26.00 dB & i ndB 26.00 dB
U e B 14.386000000 MHz - " eny B 14.685000000 MHz
10 — b, 104 S e
7 Q factor \ 177.0 & racad ™Y 174.1
0 di 0
j /
-tod .10 d 71
[ !
20 d . 20 di
T ¥ 7 —
Ko vy . | vw—— S v S
B gi) =
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,558214 GHz 14.72 dBm ndB down 14.386 MHz ML 2.556476 GHz 13.31 dBm ndB down 14,685 MHz
TL 1 2555307 GHz -11.11 dém ndé 26.00 dB TL 1 2.554918 GHz -12.25 dém ndé 26.00 d8
T2 1 2,569693 GHz -11.15 dém Q factor 177.8 T2 1 2.560803 GHz -12.28 dém Q factor 174.1
) - L )i ) -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I ]

Date: 5 AUG.2017 17:38.58

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.42 dBm) 17.98 dBm)
2.5065630 GHz l 2.5022080 GHz]
20 20
I AN Co s Fp T R 26.00 dB 26.00 dB
104 4 B ™ 20.180000000 MHZ| 20.220000000 MHZ|
{ Q factor 124.2) Q factor 123.8
/
o4 S
-10 df
20 d = .
P = R
e
=0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,506563 GHz 19.42 dBm nd@ down 20.18 MHz M1 2.502208 GHz 17.98 dBm nd@ down 20,22 MHZ
T 1 2,49981 GHz -6.52 dBm nd8 26.00 dB TL L 2.49993 GHz -7.39 dBm n 26.00 dB
T2 1 2,51999 GHz -6.60 dBm Q factor 124.2 T2 1 2.52015 GHz -8.25 dBm Q factor 123.8

L U ]

Date: § AUG.2017 17:35.08

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I ]

Date: 8 AUG 2017 17:46:01

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.37 dBm) ™M1[1] 19.28 dBm)
M1 2.5304850 GHz 2.5266860 GHZ]
20 20
AT . 26.00 dB) e Y N 26.00 dB)
104 ; B 20.140000000 MHz| 10 4 - Bwe - 20.260000000 MHZ|
Q factor 4 125.6] Q factor 124.7
it
o4 \ 0d
10 df - -10 o
| \
20 df \ 204 .,
20 som———— o 20— R
~ -
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530485 GHz 18.37 dBm nd@ down 20.14 MH2 M1 2.526688 GHz 19.28 dBm nd@ down 20,26 MHZ
T 1 2,52489 GHz -7.63 dBm nd8 26.00 dB TL L 2,52497 GHz -6.15 dBm nd8 26,00 d8
T2 1 2,54503 GHz -7.24 dBm Q factor 125.6 T2 1 2.54523 GHz -6.94 dBm Q factor 124.7

L U ]

DCate: § AUG.2017 17.46111

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L J

Date: 5.AUG.2017 17:48:28

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.25 dBm| mili] 17.47 dBm|
2.5525670 GHZ| 2.5584420 GHz
2 — __~onde 26.00 dB & - — _ndB 26.00 dB
04 - Bu 20.060000000 MHZ 104 il il ofl:Ca /\ 20.420000000 MHz
7 Q factor \ 127.2) 7 Q factor \ 125.3
/ / |
0 di ‘g 0 J\‘
BUE! f -10d
] \
J \ \
20 d - _ 20, di e,
e = [ R -
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2, 552567 GHz 18.25 dBm ndB down 20.06 MHz ML 2.558442 GHz 17.47 dBm ndB down 20,42 MHz
TL 1 2,54997 GHz -7.96 dBm ndé 26.00 dB TL 1 2.54961 GHz -8.87 dém ndé 26.00 d8
T2 1 2,57003 GHz -7.45 dBm Q factor 127.2 T2 1 2.57003 GHz -8.52 dBm Q factor 125

L )i ] -

Cate: $AUG.2017 17.48.37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG732839-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 449 | 9.03 | 9.01 | 13.49 1352 | 18.46 | 18.38
Middle CH - - - - 451 | 449 | 913 | 9.07 | 13.49 | 13.46 | 18.42 | 18.38
Highest CH - - - - 451 | 448 | 9.05 | 9.03 | 13.43 | 13.46 | 18.46 | 185

SPORTON INTERNATIONAL INC. Page Number : A7-9 of 30
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s=amranas. FCC RF Test Report Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 6.97 dBm)| ™M1[1] 14.96 dBm)
- L 5000 GHz - 0294000 GHz,
X, occhu . 4.505404505 MHz ¥ occ 4.485514486 MHZ
L el i e L Ly B LT, DALV NP AR S AN
iod 7 [ T 104 7 Kt VN, W
i [ A A ﬂ
o ; - 0 f
/
-10 df -10 d
/ \ \
\
20 d / - 20 .
Al L e A \
Y LS o M T’ AW ol L ™
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50265 GHz 16.97 dam ML 2,50294 GHz 14,96 dBm
T 1 2,5002423 GHz 9.53 dBm Oce Bw 4.505494505 MHz TL L 25002622 GHz 9.19 dBm Oce Bw 4.485514486 MHz
T2 1 25047478 GHz 11.21 dam T2 1 2.5047478 GHz 9.37 dam
L U J L JU J
Date: 8 AUG 2017 16:31.03 Date: 5 AUG. 2017 16:31.13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.00 dBm) ™M1[1] 14.50 dBm)
74900 GHz 2.53544000 GHz
= - 4.505404505 MHz @ T  Bw 4.485514486 MHZ
A N A e ATAN k) - il
o 2L et -, 0d : \ \ fuad
| I \
4
0 i 0 T
-10 df -10 d
20 d £ . - 20 d /
Y emaf N L i, N ! R
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.535749 GHz 15.00 dam ML 2,53544 GHz 14,50 dam
T 1 2,5327423 GHz 10.08 dBm Oce Bw 4.505494505 MHz TL L 2.5327622 GHz 8.79 dBm Oce Bw 4.485514486 MHz
T2 1 2.5372478 GHz 9.05 dam T2 1 2.5372478 GHz 8.47 dam
L U J wa L JU J

Date: 5 AUG.2017 16:38.07 Cate: $AUG.2017 163817

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.09 dm| mili] 15.10 dBm|
20 2 16200 GHz - 2.56708000 GHZ,
Occ B 4.505494505 MHz Y Oce By 4.475524476 MHz
" n, AN N AN o N e\ A A AN e et
0 di
/
BUE! :
7 \
/ \
/
i \ A - A A
AVathud ol L AN A LN
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2565462 GHz 15.09 dBm ML 2.56708 GHz 15.10 dBm
TL 1 2.8652522 GHz 10.50 dBm Oce Bw 4.505494505 MHz T1 1 2.5652622 GHzZ 9.59 dBm oce Bw 4. 475524476 MHZ
T2 1 25697577 GHz 10.58 dBm T2 1 2.5607378 GHz 9.75 dbm
L ) L )i ) L
Date: 5.AUG 2017 16:40:33 Date: $AUG.2017 16.40.43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

L I ]

Date: 5 AUG.2017 17:05:30

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.24 dBm)
- 1 - 2.5068780 GHZ]
P T~ i o 9.030960031 MHz - 9.010989011 MHZ
ol e D AP YT,
10d 104
{ | / i
o d J 0 di # |
!
-10 d s -10 de -
/ ,f |
204 1 \ 20d >
al v A e ) A
-3 S0, degi~
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503921 GHz 16.54 dam ML 2505878 GHz 16.24 dBm
T 1 25004446 GHz 11.04 dBm Oce Bw 9.030965031 MHz TL L 25005045 GHz 10.35 dBm Oce Bw 9.010969011 MHz
T2 1 2.5094755 GHz 10.53 dam T2 1 25095155 GHz 10.72 dem

L U ]

Cate: § AUG.2017 17.05.40

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.09 dBm| ™Il 15.20 dBm|
0 2.5952800 GHZ| - ) 2.5343810 GHz
- By 9.130869131 MHz n 3  Bre 9.070929071 MHz
P e A e D i P T
10d - - 10d s —
0 / ta |
/ ]
_10d L 104 /
/ ]
20 d
S o PV, N
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,53528 GHZ 16.09 dBm ML 2.534381 GHz 15.29 dBm
TL 1 2,5304246 GHz 10.72 dBm Occ Bw 9.130856131 MHz TL L 2.5304845 GHz 10.66 dBm Occ Bw 9.070929071 MHz
T2 1 2,5395554 GHz 7.91 dam T2 1 2.5395554 GHz 10.60 dBm
L U J wa L JU J
Date: § AUG 2017 17:1234 Date: §AUG.2017 171244
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.80 dém| mili] 15.87 dBm|
20 u 2.5627020 GHZ| - ” 2.5615030 GHz
X - Oce B : 0.050940051 MHz T A Oce B 9.030969031 MHz
e S N S N e TAV) e 1
e . W, : o 7 N e
\ /
od T od A
|
1 /
-od -10d
o \ o /
21 1 2 = 7 =
e DESNRYS A | P I e ey
a0 0
-40 -40 df
50 df -50 di
-60 df -60 o
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2562702 GHz 16.30 dBm ML 2.561503 GHz 15.87 dBm
TL 1 2,5604645 GHz 9.60 dBm Occ 8w 9.050949051 MHz TL L 2.5604645 GHz 10.55 dam Occ 8w 9.030969021 MHz
T2 1 2 5605155 GHz 9.84 dbm T2 1 2.5604955 GHz 7.63 dBm

Date: 5.AUG.2017 17:15:00

L )i ] -

Cate: $.AUG.2017 171510
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel /

15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.27 dBm) ™M1[1] 13.70 dBm)
- 2.5121150 GHz - 121750 GHz|
o T2 13486513487 MHz Oce Byl : 13.516483516 MHz|
by e i | e AT ~ - . | -
10d }A L 2y — v /Y 104 / prn - oy i :
d [ | a |
o Y 0 1 ;
/ \ \
-10 d - Y -10 de
20 d .‘f \. 20 df \
\ N \ ]
R v (WO WREYA PL L i e
0 .
-40 ds
50 df 50 d
&nd -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.517115 GHz 15.27 dam ML 2.512175 GHz 13.70 dam
T 1 2,5007567 GHz 10.12 dBm Oce Bw 13.486513487 MHz TL L 2,5007567 GHz 8.38 dBm Oce Bw 13.516483516 MHz
T2 1 2.5142433 GHz 11.50 d8m T2 1 2.5142732 GHz 9.65 dam

L I

Date: 5 AUG.2017 17:2204

L U ]

DCate: $AUG.2017 172214

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 31 dBm)| ™M1[1] 14.07 dBm)
- 2.5338910 GHz - 100850 GHZ,
- Occ B 13.486515487 MHz : Bw 13.456543457 MHz
ot R PN AN D Ly L,
10d 104
i \ f \
i i | i | |
o ,- T 0 1 +
J , J \
-10 df ," -10 \
/ \
204 : Y 20d
A o Y i, e -
g st . L A Mk o Y | i gy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533891 GHz 15.31 dam ML 2530085 GHz 14.07 dBm
T 1 25262268 GHz 10.62 dBm Oce Bw 13.486513487 MHz TL L 2,5282567 GHz 9.42 dBm Oce Bw 13.456543457 MHz
T2 1 2.5417133 GHz 9.85 dam T2 1 2.5417133 GHz 9.31 dam

L I

Date: 5 AUG.2017 17:28:07

L U ]

DCate: § AUG.2017 172518

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.70 dBm| mili] 13.45 dBm|
20 2.5559970 GHZ| - 2.5568960 GHz
Oce B 18426573427 MHz 3 Oce B - 13456543457 MHz
v -. e o™ 2 . Aaln n - 2
w0 Ao P LY, e i J‘. wd o Ade o
| / \
0 ; 0
/ \ ;" |
BUE! -10d
/ \ | \
- 20 di L \
Y, [N PR BT S PN NP ]
450
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,555997 GHz 14.70 dBm ML 2.556698 GHz 13.45 dBm
TL 1 25557268 GHz 8.11 dém Oce Bw 13.426573427 MHz T1 1 2.8557567 GHzZ 9.82 dBm oce Bw 13.456543457 MHz
T2 1 25691533 GHz 8.92 dbm T2 1 2.5602133 GHz 9.05 dbm

Date: 5.AUG.2017 17:31:34

L )i ] -

Cate: $.AUG.2017 17.31.44
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saronas. FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
32 dBm)| ™M1[1] 17.01 dBm)
0 2.5143960 GHZ| - 190410 GHz
T 18.461530462 MHz co By 18381618582 MHz
10 d + 10 di [
! 4 ! \
0 0 d 3 \
-10 d ‘J‘ -10 de
/ \
20 d = — 20 d = —]
I ~J - o v —
-3t 30 ad
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.514396 GHz 18.32 dam ML 2,509041 GHz 17.01 dam
TL 1 2,5007293 GHz 12.41 cBm Oce Bw 18.461538462 MHz TL L 2.5008092 GHz 10.96 dBm Oce Bw 18.361616362 MHz
T2 1 2.5191908 GHz 11.87 dam T2 1 2.5191908 GHz 11.05 dam

L I ]

Date: 5 AUG.2017 17:38.38

L U ]

DCate: $AUG.2017 173848

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.74 dBm) ™M1[1] 17.44 dBm)
M1 2.5422730 Gl 9640 G
- Y 2.5422790 Gz - 409640 GHz
T N P o (WA 18.421578422 MHz PR Sy R 18.981618382 MHz
10d . 104
7 T ]
/ 4 f
od f 0 d 7
-10 df -10 d Ir
] T )
/ / \
e — 20 dem- ——— S
[~ - | ~ e ~ e
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.547273 GHz 18.74 dam ML 2.530964 GHz 17.44 dBm
T 1 2,5257692 GHz 12.08 dBm Oce Bw 18.421576422 MHz TL L 2,5258092 GHz 10.68 dBm Oce Bw 18.361616362 MHz
T2 1 25441908 GHz 11.68 dam T2 1 25441908 GHz 10.12 dam

L I ]

Date: 8 AUG 2017 17:45:41

L U ]

DCate: $ AUG.2017 17.4551

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.11 dém| mili] 16.36 dBm|
20 2.5539660 GHZ| - 2.5544460 GHz
L e R A T 1B.461538462 MHz - 8.501498501 MHz
10 d S 10 d . -
/ \
LA
od f od / ]
BUE! 7 -10d |
/ \ / \
20 dB M = 20,4 = =
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,553966 GHz 19.11 dBm ML 2.554448 GHz 16.38 dBm
TL 1 2.5507293 GHz 11.54 dBm Oce Bw 18.461538462 MHz TL 1 2.5506494 GHz 9.95 dém Oce Bw 18.50149B501 MHz
T2 1 25691908 GHz 11.10 dBm T2 1 2.5601508 GHz 9.95 dbm

Date: 5.AUG.2017 17:48.07

L )i ] -

Cate: $AUG.2017 17.48.17
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732839-01B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8 AUG 2017 16:32:42

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chipe_PURIpUS LINE ABS PASS
10 dBm 10 dBm \
|
0 dm 0dém l !
-10 dBm -10 dBm f
50 dam -20 dBm I
SPURIOUS_LINE_ABS
30 dem ﬂ -30 dBm L r’_\
40 dom I ‘ fm”ﬂmf 1 A+ Jl“r
A V|-t b
S6dem -
-60 dBm
-0 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 21.71 dém -8.29 db
2.475 GHz 2.490 GHz 1.000 MHz 248023 GHz -43.08 dBm -18.08 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -11.40 dBm -1.40 de
2490 GHz 2.495 GHz 1.000 MHz 249163 GHz -35.83 dém -22.83 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -13.90 dém -3.90 dB
2.485 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -39.82 dBm -26.82 dB 5575 CH= 2576 Ghz 1,000 MHz 3 57500 oHe 4125 dBm ~26.25 db
2.496 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 21.53 dBm -8.47 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57841 GHz -32.34 dBm -7.34 dB
Y
I 1 P

Date: 9 AUG 2017 16:42:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10gBm
0 dem ( dem
-10 dém ‘ 10 dem \_|
| -20 dem
_on dam,
SPURIOUS_LINE_ABS | | Ty l
| -30 dem .
-30 dBm J MM
-40 dBm
40 dBm syt R g
-50 dBm
-50 dBm
-60 dem
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.508 GHz | |G ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56580 GHz 7.83 dbm -22.17 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -44.34 dém -19.34 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -23.61 dBm -13.61 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -34.88 dBm -21.88 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -20.66 dBm -10.66 d&
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -40.73 dBm -27.73 dB 5 575 GH= 2,576 GHz 1,000 MHz 257500 GH= ~57.73 dbm S14.73 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50172 GHz 7.60 dem -22.40 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57635 GHz -25.95 dbm -4.95 dB
T
) i )

Date: 9.AUG 2017 16:35.01
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s=amranas. FCC RF Test Report Report No. : FG732839-01B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 dhi_‘LllP 'I—'IIRIh] IS LINE _ABS PAES
10 dBm: ﬂ 10 dBm 1
|
-10 derm f}

0 dem |H 0 dom
|

-10 dBm:

]

|
| { \4 -20 dBm
\

90 dam.
SPURIOUS_LINE_ABS I
-30 dBm

W
.f 11 " s I Y
-40 dBm "~ _mﬁm /a 'i\‘pf”H Nr m#m/w L™ M-’“

-30 dBm:

50 dBm 7 ,\Jﬁ\" At
U -60 dem
-60 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G Eaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.99 dém -9.01 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48892 GHz -44.01 dém ~10.01 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz Z11.56 dBm Z1.56 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49189 GHz -39.30 d&m -26.30 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57429 GHz -31.90 dBm -21.90 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -44.35 dBm -31.35 dB 5 575 GH= 2,576 GHz 1,000 MHz 257510 GHe 41,56 dbm 28,56 db
2.496 GHz 2.50S GHz 100.000 kHz 2.50038 GHz 20.07 dem -9.93 db 2,576 GHz 2.595 GHz 1.000 MHz 2.57838 GHz -31.69 dbm -6.69 dB

]" 1

Date: 3 AUG 2017 16:33:51

i

Date: 9 AUG 2017 16:43 21

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS_LINE_ABS PASS
10 dem- 10 dBm
0 dBm
-10 dam

_9n Aarn,
SPURIOUS_LINE_ABS I

-30 dBm:

40 dBm 1 Nl ..UL! o

(.

-40 dBm w

J I o [ [ T
A -50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56665 GHz 7.00 dbm -23.00 dB
2.475 GHz 2.490 GHz 1.000 MHz 248516 GHz -37.91 dém -12.91 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -24.17 dBm -14.17 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49459 GHz -29.22 d&m -16.22 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57115 GHz -20.95 dBm -10.95 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49588 GHz -43.98 dBm -30.98 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57536 GHz Z28.23 dbm Z15.23 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50363 GHz £.32 dém =23.67 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57616 GHz -30.81 dBm -5.81 dB
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2,455 GHz 2.496 GHz 200,000 kHz 2.49581 GHz -37.94 dBm -24.94 dB 2.575 GHz 2.590 GHz 1,000 MHz 257513 GHz Z57.57 dBm Z14.57 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50127 GHz 0.30 dem =29.70 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59001 GHz -43.93 dbm -18.93 dB
\
) i )
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LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS P
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
AR A A A A AN 40 dBm I A A A A AR,
T T P PR P Y I 7 v T § Vegp—y—y P AN e o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 916.37931 MHz -46.70 dBm -21.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.53473 MHz -46.68 dBém -21.68 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.33981 GHz -46.43 dBm -21.43 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.30605 GHz -46.63 dBm -21.63 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98427 GHz -43,12 dBm -18,12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08427 GHz -43,04 dBm -18.04 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84107 GHz -40.90 dBm -15.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -40,93 dBm -15.93 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76939 GHz -37.73 dBm -12.73 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.99788 GHz -37.96 dBm -12.96 dB
18.000 GHz 26.000 GHz 1.000 MHz 192.78664 GHz -37.53 dBm -12,52 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78714 GHz -37.63 dBm -12.63 dB&

( I J
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit §heck PA|
SPLIRIOUS | INF_ARS PARS _10 ddpR—FPURIONS } INE_ABS p
-20 dBm
_LINE_ABS | SPURIOUS_LINE_ABS
A A A A ASAAL 40 dBm AR A AN
PR T W P P hiidahd e s A o) Rl b, A g e ol Vo MY ey v
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 914.92504 MHz -46,84 dBm -21.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.25737 MHz -46,52 dem -21,52 di
1.000 GHz 2,490 GHz 1.000 MHz 2.32690 GHz -46.32 dBm -21.32 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48230 GHz -46.53 dBm -21.53 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99056 GHz -42,92 dBm -17.92 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08137 GHz -43,05 dBm -18,05 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85206 GHz -41.00 dBm -16.00 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85656 GHz -40,92 dBm -15.92 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77539 GHz -37.90 dBm -12.90 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76639 GHz -37.80 dBm -12.80 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.84013 GHz -37.66 dBm -12.66 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.80314 GHz -37.50 dBm -12.50 dg
( ) J ] ( )| )
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